

[REDACTED]

---

[REDACTED] <=Updated

**Mail To:**

**Jimmy Potter**  
**Neese Industries, Inc**  
P O Box 1059  
Gonzales, LA 70707

email:JPotter@neeseind.com  
Phone: 225 647 6553 ext. 3114  
Fax: 225 644 2795

**Bill To:**

**<= Same (P.O. Number: 7452)**

Dear Mr. Potter:

Thank you for consulting [REDACTED] for your materials testing needs.  
[REDACTED] is pleased to submit this final report for laboratory testing.

Project:

**Chemical Penetration Testing**

[REDACTED] Job Reference Number:

**E2287-11-07**

Material(s) Tested:

Neese 96, 10oz PVC/Polyester Knit

Test(s) Requested:

Penetration Resistance (ASTM F 903)  
( Phosphoric Acid 85% & Ammonia Solution)

If you have any questions or require any additional information, please call us at

[REDACTED]  
Sincerely,



Dr. Mansukh Patel  
Sr. Laboratory Coordinator  
Materials Services Division

[REDACTED]

\_\_\_\_\_

|           |                        |
|-----------|------------------------|
| Filename: | Neese Industries, Inc. |
| Method:   | ASM F903               |
| Log # :   | E2287-11-07            |
| Date:     |                        |

Test Temperature: 22 °C  
Test Duration: 1 Hour

|                        |        |  |        |  |        |                      |
|------------------------|--------|--|--------|--|--------|----------------------|
| Test Results           | Cell 1 |  | Cell 2 |  | Cell 3 | Average<br>Thickness |
| Pass or Fail           | Pass   |  | Pass   |  | Pass   |                      |
| Time of Failure        | N/A    |  | N/A    |  | N/A    |                      |
| Sample Thickness (mil) | 17     |  | 16     |  | 17     | 17                   |

**<== Via ASTM D1777**

|                    |                                                                                     |
|--------------------|-------------------------------------------------------------------------------------|
| Exposure Format:   | Procedure C: 5 min. ambient pressure, 1 min. 2 psig, 54 min. ambient pressure       |
| Modifications:     | None                                                                                |
| Type of Indicator: | PH Paper was used to check chemical penetration through the material tested or not. |
| Type of Screen:    | None                                                                                |
| Comments:          |                                                                                     |

The testing herein is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply to samples other than those tested. [REDACTED], neither accepts responsibility for nor makes claim as to the final use and purpose of the material. [REDACTED], Inc. observes and maintains client confidentiality, and limits reproduction of his report, except in full, without prior approval of [REDACTED].

\_\_\_\_\_

|           |                        |
|-----------|------------------------|
| Filename: | Neese Industries, Inc. |
| Method:   | ASM F903               |
| Log # :   | E2287-11-07            |
| Date:     |                        |

Test Temperature: 22 °C  
Test Duration: 1 Hour

|                        |        |  |        |  |        |                   |
|------------------------|--------|--|--------|--|--------|-------------------|
| Test Results           | Cell 1 |  | Cell 2 |  | Cell 3 | Average Thickness |
| Pass or Fail           | Pass   |  | Pass   |  | Pass   |                   |
| Time of Failure        | N/A    |  | N/A    |  | N/A    |                   |
| Sample Thickness (mil) | 16     |  | 17     |  | 17     | 17                |

**<== Via ASTM D1777**

|                    |                                                                                     |
|--------------------|-------------------------------------------------------------------------------------|
| Exposure Format:   | Procedure C: 5 min. ambient pressure, 1 min. 2 psig, 54 min. ambient pressure       |
| Modifications:     | None                                                                                |
| Type of Indicator: | PH Paper was used to check chemical penetration through the material tested or not. |
| Type of Screen:    | None                                                                                |
| Comments:          |                                                                                     |
|                    |                                                                                     |
|                    |                                                                                     |

The testing herein is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply to samples other than those tested. [REDACTED] neither accepts responsibility for nor makes claim as to the final use and purpose of the material. [REDACTED] observes and maintains client confidentiality, and limits reproduction of his report, except in full, without prior approval of [REDACTED].